MATERIAL TEST CERTIFICATE

January 14, 1998

DATE:

| | | | MATERIAL: ASTM A216 GR WCB | | | | | | | | | PHYSICALS | | | | |
|----------------------------------|--|---------------------------------------|----------------------------|-------------|------------|-----------|---------|----------|--------|----------|--------------|-------------------------------|-----------|--------------------|--------------------|-----------|
| AMERICAN ENERGY SERVICES | And the second sec | | | | | CHEMICALS | | | · . | | | TENSILE | | | | |
| P. O. BOX 34356 | HEAT NO. | C. | Mn. | P. | S . | Si. | Cu. | Ni. | Cr. | Mo. | ۷ , ۱ | KSI | KSI | %EL | | BHN. |
| HOUSTON, TEXAS 77234 | 358(6) | 0.19 | 1.12 | 0.013 | 0.010 | 0.22 | 0.03 | _0.05 | 0.04 | 0.02 | 0.001 | 71 | 50 | 29 | 53 | 147 |
| | | | | | | | | | | | | 74 | | 28 | 43 | 171 |
| PHONE: (713) 928-5311 | | | | | | | : | | | | | 76 | | | 38 | 174 |
| FAX (713) 928-6479 | | | | | | | | | | | | 72 | 45 | 31 | -53 | 175 |
| CUSTOMER | | | | | | | | | | | · | | | ·· | | <u> </u> |
| CUSIOMER | | | | | | | | | | | | | <u> </u> | ļ | | |
| FERRETERA ANAHUAC S.A. DE C.V. | | · · · · · · · · · · · · · · · · · · · | | | | | | · | | | | | <u> </u> | <u> </u> | | |
| C/O OSCAR FERNANDEX OF TX (FASA) | · · · · · · · · · · · · · · · · · · · | | | | | | | ···· | | | | | | | | ┞────╢ |
| 14215 TRANSPORTATION AVE. | | | | | | | | | | | | | | | | |
| LAREDO, TEXAS USA | | | | | | | | | | | | | | + | | |
| | | | | | | | · | | | | · | ∦ · } ───── | + | <u>{</u> | • | |
| | | | | | | | | | | | , | | | | | |
| | | | | | | | | | | | | | | | | |
| AES CONTROL NO.: 3351 | | | | | · · · · · | | | | | | | Į. į | 1 | 1 | | |
| | | | | | | | | | | | | | | 1 | | |
| CUSTOMER P.O.: 98/004 | 2. | | | | | | | | | · | | | | | | |
| | | | | | | | | | | | | | | | | |
| ITEM NO.: 24 | | | | | · | | | | | - 1 | | | | | | |
| | | | | | | | | | | | | <u> </u> | | | · | |
| QUANTITY: 2 OF 10 | | | | | | | | | | | | <u> </u> | | · · | Ļ | <u> </u> |
| | | | | | | | | | i | | | ļ 1 | 1 | <u> </u> | ļ | 4 |
| SIZE & DESCRIPTION | | | | | | | | | [| | | | | <u> </u> | | |
| | | · · · | | | | ļ | | | ļ | | , | ┛ | | - | { <u> </u> | |
| 2" 600# CS RF GATE VALVE | | | | | | ļ | ļ | ļ | | <u> </u> | | ┨╏───── | _ | | \ | |
| STANDARD TRIM DWHEEL OPERATED | | | |] | | | | <u> </u> | 4 | | | ┚╘┉┉┉ | 1 | | | |
| DWREEL OPERATED | PRESSURE T | | , i di second | A | | 1990 | | 1 | | | | e exclusive u | | | | |
| AES FIG. NO.: 04GA06RHA11 | PRESSURE | EST | | API | 598 | 1990 | | 1 | aře a | ddresse | ed. The | use of our r | ame mu | st rece | ive ou | written |
| ALC TIC, NO. OFCADONTATI | psi | | | | | | | 1 | appro | val. C | in lette | rs and repoi ed, and are n | ns apply | oniy oodiy i | to the adicativ | sample |
| IDENTIFICATION NOS. | SHELL | SEAT | A | SEAT | B | BACK | SEAT | • · | avalit | ies of s | inspecie | lly identical o | r eimilar | รสมแห แ กรณณ์แม | ts W | e certify |
| | HYDRO | HYDRO | AIR | HYDRO | AIR | HYDRO | | | the m | aterials | meet th | ne referenced | specific | ations | as repo | orted on |
| 33173 | 2225 | HTDRO | 80 | HTUKU | 80 | | 80 | | the | materia | d man | ufacturer's at | test cer | tificate | s whi | ch are |
| | | | 00 | | 80 | | | 4 | main | tained i | n our file | s. The infor | mation c | ontaine | ed in th | is report |
| | SECONDS | 1 | | | | | | 1 | is tru | e and c | correct to | o the best of | my know | vledge | This | report is |
| , | 60 | | 60 | | 60 | 1 | 60 | <u>)</u> | issu€ | id by | the Q | uality Assur | ance D | epartr | ient w | hich is |
| | | , | | | | <u> </u> | | | inder | pendent | of the | Manufacturir | ng or Pri | cessi | ig Dep | arment. |
| | DIMENSIO | NS CONF | ORM T | O ASME/ | ANSI B10 | 5.34 | | 1 | | | to Din S | Standard 500 | 149-3.7B | and t | 0 130 8 | Manual U |
| | | | . | , 1047 | 4-3.1B. | | • | | | | | | | | | |

QUALITY ASSURANCE